



ADITYA BIRLA GROUP

UltraTech Cement Ltd.

UNIT: "ULTRATECH CONCRETE"
 PLOT NO-631.663.664 ,NH-16, PAHALA MOUZA
 DIST.: KHURDA,BHUBANESWAR, ODISHA - 752101

**CONCRETE COMPRESSIVE STRENGTH**

(As per I.S.:516)

Date of Casting:	8-Nov-23
CLIENT NAME	EASTBROOK LANDHOLDINGS PVT LTD
Concrete Grade:	M025P3RC568
Specimen type:	

Specimen Size: 15cm x 15cm x 15cm

Sample No.	Specimen No.	Age in Days	Testing Date	Weight (Gms)	Density (Kg/m3)	Load at Failure (KN)	Compressive Strength (Mpa)	Avg Compressive Strength (Mpa/ N/mm2)	Remarks
S-1564	1	28	6-Dec-23	8580	2542	644.8	28.66	28.91	SITE CUBE
	2	28	6-Dec-23	8510	2521	698.6	31.05		
	3	28	6-Dec-23	8440	2501	607.8	27.01		
S-1564	4	28	6-Dec-23	8540	2530	730.9	32.48	30.59	SITE CUBE
	5	28	6-Dec-23	8560	2536	758.1	33.69		
	6	28	6-Dec-23	8370	2480	575.9	25.60		

Remarks :

Ultra Tech Cement Ltd.
 Unit of : Ultra Tech Concrete
 Bhubaneswar, Odisha
 ASUTOSH GAUDA
 TESTED BY
 Quality Control Sign.

WITNESS BY

DESIGNATION:- Site supervisor

CONTACT NAME:- Satyaprakash Boudhan.



ADITYA BIRLA GROUP

UltraTech Cement Ltd.

UNIT: "ULTRATECH CONCRETE"

PLOT NO-631.663,664, NH-16, PAHALA MOUZA
DIST.: KHURDA, BHUBANESWAR, ODISHA - 752101**CONCRETE COMPRESSIVE STRENGTH**

(As per I.S.:516)

Date of Casting:

8-Nov-23

CLIENT NAME

EAST BROOK LANDHOLDING PVT LTD

Concrete Grade:

M025P3RC568

Specimen type:

Specimen Size: 15cm x 15cm x 15cm

Sample No.	Specimen No.	Age in Days	Testing Date	Weight (Gms)	Density (Kg/m ³)	Load at Failure (KN)	Compressive Strength (Mpa)	Avg Compressive Strength (Mpa/ N/mm ²)	Remarks
P-1564	1	7	15-Nov-23	8570	2539	493.8	21.95	22.12	SITE CUBE
	2	7	15-Nov-23	8530	2527	527.1	23.43		
	3	7	15-Nov-23	8560	2536	472.2	20.99		
P-1564	4	28	6-Dec-23	8520	2524	890.8	39.59	39.38	SITE CUBE
	5	28	6-Dec-23	8550	2533	883.5	39.27		
	6	28	6-Dec-23	8650	2563	883.6	39.27		

Remarks :

GAGAN BHOI
TESTED BY

WITNESS BY

DESIGNATION:- Site supervisor

CONTACT NAME:- Satyaprakash Baradhan,

9348740129.